The Canadian Le Journal Journal of Canadien des Neurological Sciences Sciences Neurologiques

HYPOTHESIS

• Do the Corticospinal and Corticobulbar Tracts Mediate Functions in the Human Newborn?	
Harvey B. Sarnat	157
ORIGINAL ARTICLES	
• Traumatic Brain Injury, Aging and Reaction Time D.T. Stuss et al	161
• Objective Investigation of Visual Function Using a Nondestructive Zoom-FFT Technique for Evoked Potential Analysis M.P. Regan and D. Regan	168
Optimal Indices for Testing Parkinsonian Rigidity Heikki Teräväinen et al	180
Abnormalities in Iron Metabolism in Multiple Sclerosis Leslie S. Valberg et al	184
• Double-Blind Cross-Over Placebo Controlled Study of Flunarizine in Patients with Therapy Resistant Epilepsy E. Starreveld et al	187
 Flunarizine as a Supplementary Medication in Refractory Childhood Epilepsy: A Double-Blind Crossover Study 	
D. Keene et al	191
Complete Table of Contents page iii	

ABSTRACTS

•	CANADIAN ASSOCIATION OF NEUROPATHOLOGISTS	225		
XXIVth CANADIAN CONGRESS OF NEUROLOGICAL SCIENCES				

..... 231

XXIVth Canadian Congress of Neurological Sciences June 14-17, 1989 Ottawa, Ontario

Program and Abstracts page 231

The Official Journal of

The Canadian Neurological Society The Canadian Neurosurgical Society The Canadian Society of Clinical Neurophysiologists The Canadian Association for Child Neurology





To the parkinsonian patient, the little things in life make all the difference





of life <u>is</u> the issue

PAAB

For brief prescribing information see page x





LIFE WITH SPASTICITY DOESN'T HAVE TO BE AN OCCUPATIONAL HAZARD.

To the patient with spasticity daily living is often distressing – sometimes hazardous. LIORESAL (baclofen) is one of the most effective agents for the treatment of spasticity associated with Multiple Sclerosis and spinal cord injury/disease and, unlike diazepam, oversedation is rarely a problem.^(1,2,3,4) Help your patient experience a less hazardous daily life.



ublished online by Cambridge University Press (ii)

2

https://doi.org/

1716710

For brief prescribing information see page xviii

Geigy



Table of Contents

HYPOTHESIS	
Do the Corticospinal and Corticobulbar Tracts Mediate Functions in the Human Newborn?	
Harvey B. Sarnat	157
ORIGINAL ARTICLES	
Traumatic Brain Injury, Aging and Reaction Time	
D.T. Stuss, L.L. Stethem, T.W. Picton, E.E. Leech and G. Pelchat	161
Objective Investigation of Visual Function Using a Nondestructive Zoom-FFT Technique for Evoked Potential Analysis <i>M.P. Regan and D. Regan</i>	168
Optimal Indices for Testing Parkinsonian Rigidity	100
Heikki Teräväinen, Joseph K.C. Tsui, Edwin Mak and Donald B. Calne	180
Abnormalities in Iron Metabolism in Multiple Sclerosis	
Leslie S. Valberg, Peter R. Flanagan, Ann Kertesz and George C. Ebers	184
Double-Blind Cross-Over Placebo Controlled Study of Flunarizine in Patients with Therapy Resistant Epilepsy	1.0-
E. Starreveld, F. de Beukelaar, A.F. Wilson, D.R. McLean and Helen P. Findlay	187
Flunarizine as a Supplementary Medication in Refractory Childhood Epilepsy: A Double-Blind Crossover Study	
D. Keene, S. Whiting, P. Humphreys and P. Jacob	191
Neuropathy with Onion Bulb Formations and Pure Motor Manifestations Roland N. Auer, Robert B. Bell and Mary Anne Lee	194
Bilateral Hypoglossal Palsies: A Late Complication of Curative Radiotherapy Eamon F. Johnston, Alex J. Hammond and J. Gregory Cairncross	198
Progressive Multifocal Leukoencephalopathy with Gray Matter Involvement S. Ledoux, I. Libman, F. Robert and N. Just	200
Transient Anosognosia for Episodic Hemiparesis: A Singular Manifestation of TIA's and Epileptic Seizures F. Grand'Maison, J. Reiher, M.L. Lebel and J. Rivest	203
Intraparenchymal Epithelial (Enterogenous) Cyst of the Medulla Oblongata Boleshaw Lach, Neville Russell, David Atack and Brien Benoit	206
Cerebral Edema Associated with Meningioma Shih-Tseng Lee and Swei Hsueh	211
Computed Tomography, Magnetic Resonance Imaging and Pathological Correlations in a Case of Binswanger's Disease M. Mascalchi, D. Inzitari, G. Dal Pozzo, N. Taverni and A.L. Abbamondi	214
BOOK REVIEWS	219
NOTES AND ANNOUNCEMENTS	222
CALENDAR OF EVENTS	223
ERRATUM	223
CANADIAN ASSOCIATION OF NEUROPATHOLOGISTS – Abstracts	225
XXIVth CANADIAN CONGRESS OF NEUROLOGICAL SCIENCES – Program and Abstracts	231
INSTRUCTIONS TO AUTHORS	viii
ADVERTISERS INDEX	xxi



Counterpoint[®] EMG/EP.The Powerful Partnership.

Dantec's special 40 year partnership with leading electromyographers the world over has consistently produced superior EMG/EP technologies.

Now Counterpoint offers a powerful array of software applications for the toughest tasks, including a practical power spectrum tool and a new generation of jitter analysis.

We shortened patient examination time. And ensure accurate results, too. By enhancing Counterpoint with the most powerful signal processor and highest quality components available.

Yet surprisingly, Counterpoint is easy to use and compact, making it ideal for clinics. Even data is formatted for convenient storage in an IBM PS/2* environment.

Dantec promises comprehensive support, with a nationwide sales and service network that provides training, applications support and a fast response to all customer calls.

Counterpoint is a trademark of Dantec A/S *Trademark of IBM Corporation For more details, talk to the EMG/EP specialists at Dantec. Call us at (416) 298-2091 in Ontario.

DANTEC Dantec Electromedical and

Scientific Equipment Ltd. 140 Shorting Road, Scarborough, Ontario M1S 3S6, Canada Telefax: (416) 298-5704



Editor/Rédacteur en chef	Robert G. Le	e Calgary			
Associate Editors/Rédacteurs	associés	Yves Lamarre	Montreal	Harvey B. Sa	rnat Calgary
		Terry Picton	Ottawa	Bryce Weir	Edmonton
Founding Editor/Fondateur-ré	dacteur	Robert T. Ross	Winnipeg		
Book Review Editor/Rédacteu	ır de critiques	de livres	T. Peter Seland	Calgary	
Managing Editor/Adjoint adm	inistratif	Sally A. Greg	g Calgary		

Editorial Board/Conseil Scientifique

Albert J. AguayoMontrealMorton LowHenry J.M. BarnettLondonThomas J. MLarry BeckerTorontoJean ReiherPaul BédardQuebecLeo P. RenauDonald CalneVancouverRichard RiopPierre DuquetteMontrealMatthew W.George EbersLondonJohn StewartJohn GirvinLondonJohn StewartRichard LeblancMontrealCharles TatoWilliam J. LoganTorontoSimon Verreit

Morton Low Vancouver Thomas J. Murray Halifax Jean Reiher Sherbrooke Leo P. Renaud Montreal Richard Riopelle Kingston Matthew W. Spence Halifax Richard Stein Edmonton John Stewart Montreal Charles Tator Toronto Simon Verret Quebec

London

Halifax

Publications Committee/Comité de Rédaction

John	Wherrett	Toronto
Terry	Myles	Calgary

The Official Journal of:/La Revue Officielle de:

The Canadian Neurological Society

La Société Canadienne de Neurologie President/Président — Garth Bray Secretary-Treasurer/ — William M Secrétaire-Trésorier Box 2148, Viature 2

Neurologie Garth Bray William McCormick, Box 2148, Dickson Centre, Victoria General Hospital, Halifax, Nova Scotia B3H 2Y9

The Canadian Neurosurgical Society

La Société Canadienne de Neurochirurgie President/Président — Secretary-Treasurer/— Secrétaire-Trésorier Secrétaire-Trésorier Secrétaire-Trésorier Secrétaire-Trésorier Secrétaire-Trésorier Suite 1504 Toronto, Ontario M5G 1X1

Warren Blume

John Tibbles

The Canadian Society of Clinical Neurophysiologists The Canadian Association for Child Neurology

The canadian society of chinear recurophysiologists		The cultural Association for child Activity		
La Société Canadienne de Neurophysiologie Clinique		L'Association Canadienne de Neurologie Pédiatrique		
	President/Président —	Werner J. Becker	President/Président —	Kevin Farrell
	Secretary-Treasurer/ —	W. Pryse-Phillips,	Secretary-Treasurer/ —	Daniel Keene,
	Secrétaire-Trésorier	Memorial University,	Secrétaire-Trésorier	1929 Russell Road
		Health Sciences Centre		Suite 218
		St. John's, Newfoundland		Ottawa, Ontario
		A1B 2V6		K1G 4G3

The permanent secretariat for the 4 societies and the Canadian Congress of Neurological Sciences is at/ Le secrétariat des 4 associations et du Congrès Canadien des Sciences Neurologiques est situe en permanence à: P.O. Box 4220, Station C, Calgary, AB Canada T2T 5N1 — (403) 229-9544

The Canadian Journal of Neurological Sciences is published quarterly. The annual subscription rate is \$48 for Canada, \$48US for USA and elsewhere. Residents, Interns, Pre- and Post-Doctoral Studies \$24 per annum. Single copies \$15 each. All manuscripts and communications should be sent to: Canadian Journal of Neurological Sciences, P.O. Box 4220, Station C, Calgary, AB Canada T2T SN1. Courier to: 117C-1330-15 Avenue, S.W., Calgary, AB Canada T3C 3N6. Telephone (403) 229-9575. COPYRIGHTØ 1988 by THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES INC. No part of this journal may be reproduced in any form without the prior permission of The Canadian Journal of Neurological Sciences. Mailed under second class registration number 3307. Postage paid at Calgary, Alberta. This journal is indexed by Index Medicus, Excerpta Medica and Current Contents — Clinical Practice and Life Sciences.

Le Journal Canadien des Sciences Neurologiques est publié trimestriellement. L'abonnement annuel est de 48 \$ au Canada et 48 \$US pour les Etats Unis et ailleurs. Internes, résidents, fellows pré et post doctoral: 24 \$ par année. Copie simple: 15 \$ Toutes les communications et les manuscrits doivent être adressés à Journal Canadien des Sciences Neurologiques, P.O. Box 4220, Station C, Calgary, AB Canada T2T 5N1. Par courrier: 117C-1330-15 Avenue S.W., Calgary, AB Canada T3C 3N6. (403) 229-9575

DROITS D'AUTEUR© 1988: THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES INC. Aucune partie de ce Journal ne peut être reproduite, sous quelque forme que ce soit, sans la l'authorisation du Journal Canadien des Sciences Neurologiques. Posté sous permis de deuxiéme classe no 3307. Port payé à Calgary, Alberta. Le Journal est cité et indexé dans Index Medicus, Excerpta Medica et Current Contents — Clinical Practice et Life Sciences.

Advertising representative/Représentant de publicité Reach Media Sales,

176 Wheeler Ave., Toronto, Ontario, Canada M4L 3V4 — 416-699-8207

Printer/Imprimeur McAra Printing Limited, 105, 2507 - 12th Street N.E., Calgary, Alberta T2E 7L5

ISSN 0316 - 1671



Vous pouvez maintenant diminuer les fluctuations quotidiennes dans les niveaux plasmatiques responsables d'effets secondaires gênants reliés aux pics. Adoptez le nouveau Tegretol CR.^{1,2,3,4,5}

Tegretol CR est la première formulation de carbamazépine à libération contrôlée, de sorte qu'il procure des niveaux sanguins plus constants et cela d'une manière plus fiable que le Tegretol conventionnel. Cet effet régulateur du Tegretol CR peut contribuer à produire un type plus stable de fonction cognitive.³

En outre, la posologie b.i.d. commode du Tegretol CR améliore l'observance. Les comprimés à 200 mg et 400 mg sont facilement divisibles pour faciliter le titrage.

Les épileptiques peuvent enfin bénéficier d'une excellente tolérabilité sans perte d'efficacité anticonvulsive.

Pour atténuer le problème des effets secondaires indésirables, adoptez le Tegretol CR.



La tolérabilité peut faire toute la différence.





Concerto[™] 16-32 Channel Quantitative EEG and EP System...

The Dantec Concerto is a new EEG/EP system that combines the simplicity of traditional equipment with all the advantages of quantitative EEG and EP.

Concerto's innovative ways of data acquistion, display, analysis and storage allow you to perform highly sensitive and more efficient examinations.

Concerto records up to 32 channels of EEG, EP or supplementary data. All traces are displayed with the same appearance as conventional recordings.

Approaching "paperless" EEG Concerto allows you to select any significant segment for printing on the unique strip chart printer. Evoked Potentials are recorded from routine single channel to sophisticated 32-channel short latency and cognitive EP's.

Concerto's powerful processing capabilities offer total user-flexibility during recording and interpretation. Its many advantages include: Montage redefinition, digital filtering of all EEG/ EP data, test annotation for quick location of data or auto-paging to rapidly scan through the record, flexible protocols for preset testing or modified protocols for detailed control, video monitoring for correlation of clinical and electrographic events. Concerto allows you to create your own statistical files for comparisons between a patient and a group, or between two groups, as well as mapping to visualize distribution of statistical results or power spectra or amplitudes of any epoch length or combination of epochs.

For more details, talk to the EEG/EP specialist at Dantec. Call us at (416) 298-2091 in Ontario.

Dantec Electromedical and Scientific Equipment Ltd. 140 Shorting Road Scarborough, Ontario M1S 3S6, Canada Telefax: (416) 298-5704



INNOVATIONS IN TUNE WITH MEDICINE

Do EPAnd EMG...



10 ß

Without A Computer Degree.

You don't have to be a keyboard expert to operate your EP/EMG system. The Nihon Kohden Neuropack Four and Neuropack-Four mini operate at the touch of a button. (Of course, full computer interaction is available, if desired, through the standard RS-232C interface.) Operation is so simple you can concentrate on the patient rather than the system. And it's fast. NK's Neuropack systems are testing before other systems are online.

Another reason so many professionals are choosing Nihon Kohden is the exceptional performance in both EP and EMG modes on the same instrument, without



Ease-of-use, outstanding performance and cost-effectiveness have made Nihon Kohden the world leader in EEG. Now, these same benefits are yours for EP and EMG.

Get full details on Nihon Kohden Neuropack Four and Neuropack-Four mini systems today. You'll find they combine the simplicity, quality and capabilities you want with the features you need. Features such as highspeed thermal array printer, floppy disk drive for patient data storage, dual time base analysis and integrated stimulators.

Call now to (800) 325-0283, (800) 423-2078 in California or (800) 443-2406 in Canada. Or write Nihon Kohden America, Inc., 17112 Armstrong Avenue, Irvine, CA 92714. FAX: (714) 250-3210.







(ix)



Because quality of life is the issue

ACTIONS Parlodel (bromocriptine mesylate) is a dopaminomimetic ergot derivate with D_2 type dopamine receptor agonist activity, and has also D_1 dopamine receptor antagonist properties. The dopaminomimetic activity of bromocriptine in the striatum is considered responsible for the clinical benefits seen in selected patients with Parkinson's disease, when low doses of the drug are gradually added to levodopa therapy in patients on long-term treatment who develop late side effects of levodopa or no longer respond to the medication. Excessive dopaminomimetic drive may, however, provoke psychotic and other adverse reactions.

 $\left[\bigcap \right]$

bromocriptine mesvlate

S

The extreme variability in G.I. tract absorption and the extensive and individually variable first-pass metabolism are responsible for the broad variability in plasma concentrations of bromocriptine and, in part, for the variability in dose response.

INDICATIONS* Parkinson's Disease: Parlodel (bromocriptine mesylate) has been found to be clinically useful as an adjunct to levodopa (usually with a decarboxylase inhibitor), in the symptomatic management of selected patients with Parkinson's disease who experience prominent dyskinesia or wearing off reactions on long-term levodopa therapy.

Patients on long-term treatment who are beginning to deteriorate on levodopa therapy may be controlled by reducing the dose of levodopa and adjusting the frequency and schedule of drug administration. Patients maintained on optimal dosages of levodopa who still experience prominent dyskinesia and/or end-of-dose failure may benefit from the concomitant use of Parlodel, by decreasing the occurrence and/or severity of these manifestations. Since rapid escalation of bromocriptine doses causes severe adverse reactions, it is recommended to combine a slow increase of Parlodel, usually with a concomitant, gradual and limited reduction of levodopa dosage. Continued efficacy of bromocriptine for more than two years has not been established and there is some evidence that its efficacy tends to wane. Evidence available indicates that there is no consistent benefit from bromocriptine in patients who have not responded previously to levodopa, and studies have shown significantly more adverse reactions in bromocriptine-treated patients than in patients treated with levodopa. Parlodel is not recommended in the treatment of newly diagnosed patients or as the sole medication in Parkinson's disease.

CONTRAINDICATIONS Other than sensitivity to ergot alkaloids, no absolute contraindications to treatment with Parlodel (bromocriptine mesylate) are known. For procedure during pregnancy see "Use in Pregnancy" under Precautions.

WARNINGS Long-term treatment (6-36 months) with Parlodel in doses of 20 to 100 mg/day has been associated with pulmonary infiltrates, pleural effusion and thickening of the pleura in a few patients. Where Parlodel was discontinued, these changes slowly reverted to normal.

PRECAUTIONS Parlodel (bromocriptine mesylate) may cause hypotension, primarily postural; periodic monitoring of the blood pressure, particularly during the first days of therapy, is advisable. In some patients dizziness (vertigo) may occur with Parlodel; patients should therefore be cautioned against activities requiring rapid and precise responses, such as driving an automobile or operating dangerous machinery, until their response has been determined.

Care should be exercised when administering Parlodel concomitantly with phenothiazines or antihypertensive agents. Due to drug interaction at the receptor site, dosage should be adjusted accordingly.

Alcohol should be avoided during treatment with Parlodel. In some patients, the concomitant use of Parlodel and alcohol has given rise to alcohol intolerance and an increase in the severity and incidence of Parlodel's possible adverse reactions.

Parlodel should always be taken with food. In cases

where severe adverse effects, such as nausea, vomiting, vertigo or headaches are severe or persisting, the therapeutic dosage of Parlodel should be reduced to half of one tablet daily (1.25 mg) and increased gradually to that recommended. The dopamine antagonist domperidone may be useful in the control of severe gastrointestinal side effects in parkinsonian patients receiving Parlodel (see Drug Interactions).

As with all medication, Parlodel should be kept safely out of the reach of children.

Use in Pregnancy: If the patient wishes to become pregnant, Parlodel (bromocriptine mesylate) should be stopped as soon as possible after conception is suspected. In this event immunological confirmation should be done immediately. When pregnancy is confirmed, Parlodel, like all other drugs, should be discontinued unless, in the opinion of the treating physician, the possible benefit to the patient outweighs the potential risk to the fetus.

In human studies with Parlodel (reviewed by Turkalj, I.), there were 1410 reported pregnancies, which yielded 1236 live and 5 stillborn infants from women who took Parlodel (bromocriptine mesylate) during early pregnancy. Among the 1241 infants, 43 cases (31 minor and 12 major) of congenital anomalies were reported. The incidence (3.46%) and type of congenital malformations and the incidence of spontaneous abortions (11.13%) in this group of pregnancies does not exceed that generally reported for such occurrences in the population at large.

Use in Parkinson's Disease: Use of Parlodel (bromocriptine mesylate), particularly in high doses, may be associated with mental confusion and mental disturbances. Since patients with Parkinson's disease may manifest varying degrees of dementia, caution should be exercised when treating such patients with Parlodel.

Parlodel administered alone or concomitantly with levodopa may cause visual or auditory hallucinations. These usually resolve with dosage reduction, but discontinuation of Parlodel may be required in some cases. Rarely, after high doses, hallucinations have persisted for several weeks following discontinuation of Parlodel. Caution should be exercised when administering Parlodel to patients with a history of myocardial infarction, particularly if they have a residual atrial, nodal or venticular arrhythmia.

Symptomatic hypotension can occur and, therefore, caution should be exercised when administering Parlodel, particularly in patients receiving antihypertensive medication. Periodic evaluation of hepatic, hematopoietic, cardiovascular and renal function is recommended.

Drug Interactions: The concomitant use of erythromycin may increase bromocriptine plasma levels.

Domperidone, a dopamine antagonist, may cause increases in serum prolactin. In so doing, domperidone may antagonise the therapeutically relevant prolactin lowering effect of Parlodel. It is possible that the antitumorigenic effect of Parlodel in patients with prolactinomas may be partially blocked by domperidone administration.

ADVERSE REACTIONS The most frequently observed adverse reactions are nausea, vomiting, headache and gastrointestinal side effects such as abdominal pain, diarrhea and constipation. All these effects may be minimized or even prevented by giving small initial doses of bromocriptine and by taking it with food.

Postural hypotension which can, on rare occasions, lead to fainting and "shock-like" syndromes has been reported in sensitive patients. This is most likely to occur during the first few days of Parlodel treatment.

When bromocriptine is added to levodopa therapy, the incidence of adverse reactions may increase. The most common newly appearing adverse reactions in combination therapy were: nausea, abnormal involuntary movements, hallucinations, confusion, "on-off" phenomenon, dizziness, drowsiness, faintness, fainting, vorniting, asthenia, abdominal discomfort, visual disturbance, ataxia, insomnia, depression, hypotension, shortness of breath, constipation and vertigo. Less common adverse reactions include anorexia,

anxiety, blepharospasm, dry mouth, dysphagia, edema of the feet and ankles, erythrometalgia, epileptiform seizures, fatigue, headache, lethargia, mottling of skin, nasal stuffiness, nervousness, nightmares, parethesia, skin rash, urinary frequency, urinary incontinence, urinary retention and rarely signs or symptoms of ergotism such as tingling of fingers, cold feet, numbness, muscle cramps of feet and legs or exacerbation of Raynaud's syndrome.

Abnormalities in laboratory tests may include elevation of blood urea nitrogen, SGOT, SGPT, GGPT, CPK, alkaline phosphatase and uric acid, which are usually transient and not of clinical significance.

The occurrence of adverse reactions may be lessened by temporarily reducing dosage to one-half tablet two or three times daily.

SYMPTOMS AND TREATMENT OF OVERDOSE There have been several reports of acute overdosage with Parlodel (bromocriptine mesylate) in children and adults. No life threatening reactions have occurred. Symptoms reported included nausea, vomiting, dizziness, drowsiness, hypotension, sweating and hallucinations. Management is largely symptomatic; the cardiovascular system should be monitored. Metoclopramide can be used to antagonize the emesis and hallucinations in patients who have taken high doses.

DOSAGE AND ADMINISTRATION Parlodel (bromocriptine mesylate) should always be taken with food.

Although Parlodel (bromocriptine mesylate) has been found clinically useful in decreasing the severity and frequency of "on-off" fluctuations of late levodopa therapy, the decision to use bromocriptine as adjunctive treatment and the selection of dosage must be individualized in each case. A low dose is recommended. The initial dose of Parlodel is one half of a 2.5 mg tablet (1.25 mg) at bedtime with food to establish initial tolerance. Thereafter, the recommended dosage is 2.5 mg daily in two divided doses, with meals, (half a 2.5 mg tablet twice daily). The dosage may be increased very gradually, if necessary, by adding an additional 2.5 mg per day, once every 2 to 4 weeks, to be taken always in divided doses with meals. Increments should usually not exceed 2.5 mg. Clinical assessments are recommended at two week intervals or less during dosage titration, to ensure that the lowest effective dosage is not exceeded. The usual dosage range is from a few milligrams to 40 mg daily in two or three divided doses with meals. The median dose varies with the experience of individual investigators, but can be around 10 mg daily or higher. During initial titration it is recommended that the dosage of levodopa should be maintained, if possible. Subsequently, it might be desirable to combine a slow increase of bromocriptine with a concomitant, limited and gradual reduction of levodopa.

AVAILABILITY

TABLETS each containing 2.5 mg bromocriptine, as mesylate, available in bottles of 100.

CAPSULES each containing 5 mg bromocriptine, as mesylate, available in bottles of 100.

*For information on other approved indications, please consult the Parlodel product monograph, available to physicians and pharmacists on request.



Sandoz Canada (nc. P.O. Box 385 Dorval, Quebec H9R 4P5

see pages ifc, i



Irrigation, Coagulation, Cutting.

Now the Malis^{*} CMC⁻-II System has it all.

Now you can add the benefits of flow-controlled irrigation to the smooth, clean coagulation of the Malis CMC-II Bipolar Coagulator.

The new Malis CMC-II Irrigation Module delivers sterile saline exactly when and where you want it through the Malis Irrigation Forceps.

Add these to the many other features of the Malis System, such as its exclusive computer-generated aperiodic waveform that reduces tissue charring and vessel perforation; the precision bipolar cutting and coagulating forceps; and our sterile, disposable bipolar cord.

Your Codman representative will be glad to demonstrate the components of the versatile Malis CMC-II Bipolar System. Call toll free: Ontario 1-800-461-7693, all other provinces 1-800-461-7664/ Fax 705-743-0543. Codman Canada, Peterborough, Ontario K9J 7X2.

* Registered trademark of Leonard I. Malis, M.D. #1989 Codman Canada



a Johnson Johnson company

There's a new trend in treating Parkinson's disease.

Enhance the ability to cope with daily living

Dose-related fluctuations in therapeutic efficacy, abnormal movements, on-off phenomena – all such problems which tend to arise during prolonged therapy have been shown to be less severe when the total daily dosage of levodopa is divided into more frequent, smaller doses of 'Prolopa' 50/12.5.¹

Levodopa plasma levels – high dose, low frequency²

Oplimum Clinical Response

Levodopa plasma levels – low dose ('Prolopa 50/12.5), high frequency2



PAAB

Changes in plasma levels demonstrate that more frequent, smaller doses of 'Prolopa' may help smooth daily performance for Parkinson patients.

Prescribe 'Prolopa' in low doses from the start of levodopa treatment

A low dose of 'Prolopa' (50/12.5) b.i.d. or t.i.d. initiated and maintained lasting therapeutic benefits for the majority of patients in a two-year study of the elderly with Parkinson's disease. Nausea and vomiting were not significant problems with this regimen.³

Improve compliance

With 'Prolopa' there is no tablet to break when using lower dosages. A 'Prolopa' 50/12.5 capsule provides the entire prescribed low dose. More convenient, easier for a Parkinsonian patient.

And 'Roche' has developed a Parkinson Care Program to assist physicians in the management of patients, available free from Hoffmann-La Roche.



Efficacious, and very cost effective⁴

https://doi.org/10.1017/S0317167100028808 Published online by Cambridge University Press (xii) For brief prescribing information see page xviii